Wide Boy Waler

\ / Cnrpfwaf ion

Hervey Bay
Water Supply
Strategy 2009

WIDE BAY WATER CORPORATION

29-31 Ellengowan St Hervey Bay QLD 4655
PO Box 5499 Hervey Bay QLD 4655
Phone 1300 808 888 | Fax (07) 41255118

www.widebaywater.qld.gov.au



TABLE OF CONTENTS

1.0
11

2.0
2.1
2.2

3.0
3.1
3.2
3.3
3.4

4.0
4.1
4.2
4.3
4.4
4.5
4.6

5.0
51
5.2
5.3
5.4
5.5
5.6
5.7

6.0
6.1
6.2

7.0
7.1
7.2

8.0
8.1
8.2
8.3
8.4

9.0
9.1
9.2

10.0
10.1
10.2

INTRODUGTION .. .cttttteeeieciiitteeee e e eeettteeeeeeeesetrareeeeeeeaasaaeaseeesaasastasessessasassssasesssesassssssasessaasssssseeeessbssesesennasssssseeessansns 4
K] (U Te 1V Y T TS 4
OBJECTIVES ..o eiteeeee e e ettt e e e e ettt e e e e e ee s abaaaeeeeeeeabaaaaaaeeseasstsaaeeaeesaassssaaaseesaassssasaeessansssses sennssssaaaeessannsssenseaesennnns 5
[...]
Schedule 4 — Releasing unallocated water
General Provisions

(a) This schedule sets out the process for releasing unallocated water in the wild river area.
(b) The method of release of unallocated water will be through:

a. Atender as outlined in this schedule; or

b. A fixed price as determined by the chief executive

(c) The results of a tender may be used to guide the chief executive in determining a fixed price and reassessment
of the fixed price may be undertaken at their discretion.

(d) A tender or fixed price application will constitute a bid application for a water licence.

(e) There is no restriction on the volume of unallocated water that may be purchased by a single bidder.

Initiation of the process for making the water available

1. The process of releasing unallocated water will be initiated by an entity submitting an expression of interest on
the approved form to the chief executive;

2. An expression of interest must be for a specific:

e Volume of water
e Purpose of use

3. Until aninitial expression of interest is received the chief executive must not commence the release of
unallocated water in the wild river area.

4. Atender process will be used for the first sale of water after the commencement of this declaration.

5. Following the first sale of water, whether a tender process or fixed price is used, the timing of these processes
will be at the discretion of the chief executive.

26| Page



Process to issue unallocated water

1. Inaddition to the requirements for tender specified in section 4 and fixed price allocations specified in section 6
of this schedule, the chief executive must consider whether the application is consistent with the purpose of the
Wild Rivers Act 2005.

2. Inassessing the application the chief executive must consider:

(a) The impact that the proposed taking of water may have on the following natural values:

i. Water quality
ii.  Movement of fish and other marine life
iii.  Natural movement of sediment

(b) Maintaining stream flows to preserve the following:

i. Longitudinal connectivity of low flow habitats throughout the river system
ii.  Natural seasonality of flows and zero flows
iii.  The replenishment of refuge pools that enable movement of instream biota
iv.  Contributions from aquifers to the flow of water in watercourses
v. Lateral connectivity between the river and adjacent riverine environments, including flood plains

(c) Contributions from aquifers to the flow of water in water courses and lakes
3. The above does not limit the matters that the chief executive may consider.

At the time of the publication of the Wild River Declaration 2007 the only agency granted water licence is the
Environmental Protection Agency. This licence allows them to take 50 mega litres per annum for a period of 10 years
from a water course or lake, water from a spring or sub- artesian aquifer within the Great Sandy National Park, Lot
21 on Plan NPW659 for the purpose of Eco- tourism. While this licence is current, the amount of water allocation
available is 670 mega litres per annum.

The potential supply from Fraser Island was thoroughly investigated in the JWP 1994 strategy report. No further
detailed investigation has been undertaken for the purposes of this study.

While the Fraser Island sand mass is undoubtedly a major freshwater resource (SKM, 1994), it does possess a
number of characteristics which act to limit its viability:-

i Extremely high environmental constraints (and likely social)

ii. Recent legislation (Wild Rivers Act) which prohibits water extraction in certain areas
iii. High initial capital cost requirements for any scheme
iv. Long lead time required for any pre -investigation work and to obtain approvals

The JWP 1994 strategy report considered the development of a water supply scheme for Fraser Island that was very
similar to that developed on North Stradbroke Island for the then Redland Shire Council. That scheme provided for
the extraction of up to 54.4 Ml/d from the Bogimbah Creek to Big Woody Island and then onto Urangan. Water
would then be treated at a new treatment plant and then pumped to the Ghost Hill Reservoirs.

Estimated capital cost in 1994 was $34.5m which would equate to around $72.0m in 2009 dollar figures.

The JWP report focussed on extraction from the Bogimbah Creek as the primary supply, but since then WBWC has
undertaken a review of groundwater supplies on Fraser Island to determine if alternatives are available. Data on
existing bore sites on the island provided by the Department of Natural Resources indicates that groundwater levels
are impacted very closely by rainfall in the area. All of the 14 sites reviewed by the Corporations Engineering Group
indicate an abundance of water available with no long term reduction in supply and replenishment during periods of
rainfall.

27 |Page



Subsequent to the above JWP report, the State Government has instigated the Wild Rivers legislation which provides
severe restrictions on the development of community infrastructure on Fraser Island. The Corporation has previously
taken this issue up with the government through the then local Member of Parliament to ensure that provision could
still be made for development of a water supply on the island. Although this issue has not been pursued, the State
government has repeatedly stressed that a source from Fraser Island was not an opportunity.

The recent Regional Water Supply Strategy made no provision for extraction from Fraser Island even though WBWC
repeatedly asked for it to be included or, as a minimum, a detailed scientific evaluation be made to determine the
source size and environmental impacts. Without a detailed investigation, no party can made an informative decision
on the viability of Fraser Island as a raw water supply source for not only Hervey Bay, but also the region at large.

28| Page



Fraser Wild River Declaration 2007

Schedule 1 — Wild river features

=

—

29| Page




Fraser Wild River Declaration 2007

Schedule 2 —Areas

' Quesnsiamd

30|Page



5.5 Groundwater

In 1997, GHD were engaged by Hervey Bay City Council to undertake a review of potential groundwater supplies to
augment the existing potable water supplies to the region. The final report was produced in 1998 and concluded
that ‘any development of the groundwater resource by HBCC should be restricted to a maximum of 70 ML/yr to 270
Ml/yr.

Further groundwater investigations were undertaken by the Engineering Consultancy Group in 2008 which included
pumping of existing bores and evaluation of water quality.

As with the GHD investigation, there was little evidence to suggest that groundwater extraction was a viable option
for expansion of the raw water supply source as potential yields were in the area of 0.5Ml/day at two separate sites
investigated. Salinity levels were not as high as identified in the GHD report, but would still need to be addressed by
additional treatment including provision for iron and manganese removal.

The GHD report of 1998 identified the cost of supplying treated water from a groundwater resource as being
approximately four times the cost of supply from the Howard treatment plant.

No further evaluation has been undertaken for the benefit of this report.

5.6 Desalination

Desalination is the process of removing dissolved salts from saline or brackish water to make it fit for human
consumption. Water desalination technology has been in use worldwide for decades and is rapidly advancing, in
particular for potable water supplies. A number of desalination plants have been constructed in Australia in recent
years with a number planned by various water service providers, predominantly in higher population areas such as
Perth, Melbourne and SE Queensland.

There are two recognised desalination technologies utilised for potable supplies:

1. Thermal (evaporation)
2. Membrane filtration

Membrane filtration is the most common system utilised in Australia with membrane development and system
operation improving at a rapid pace. Reverse Osmosis processes have recently been constructed in Queensland with
the largest being on the Gold Coast (125 Ml/day) suppling the South East Queensland region.

WBWC Engineering Staff commenced a review of desalination options last year as a method of providing supply to
our more remote communities (Burrum and River Heads) while reducing demand on our existing infrastructure. The
following comments were provided in the review report:

Process:

Reverse Osmoses (RO) involves more than just a RO membrane, it requires feed water that is of very high quality so
as not to deposit any particles or particulates within the membrane that would be impossible to remove at a later
date. This involves passing the water through a very fine sand filter, or to achieve better water quality another
membrane treatment system which will produce water of very high quality suitable for the RO plant. After the water
has passed through the RO membrane the salt content will be reduced by 98 - 99% along with everything else
leaving the water very pure but highly aggressive to pipes and fittings, not to mention humans. Bearing this in mind
we need to add extra chemicals at the end of the process to provide additional alkalinity and some minerals to
balance the water delivered to our customers.

31|Page



Considerations:
Energy

Reverse Osmoses treatment plants traditionally use a large amount of power in order to reach the pressures
required to remove the salts from the water. These costs are being reduced as the technology is improving.
Currently costs are approximately $1.25 per m® of water produced. This break down encompasses, Power Cost = $
0.82, Chemical Cost = $ 0.13, Membrane Replacement costs = $ 0.15, Maintenance costs = $ 0.15 (per m3 permeate).

Resource

Extraction would ideally be from a beach bore where the water is collected through the sand providing an initial
barrier to particulates and organic material such as fish and weed. Further at low extraction rates there will be no
risk of creating a depression in the water level as the recharge rates will greatly exceed the extraction rate. From
initial consultation with the EPA with regard to the construction of a desalination plant, they have indicated that
they will form a special team to decide on whether such a project is feasible from their point of view. Extraction of
water from the waters around Hervey Bay and return of a concentrated brine may have some impact on the existing
environmental conditions and indications are that DERM may be opposed to such a development.

Maintenance

An R.O. treatment plant does not require any more maintenance than a conventional plant; it has a far smaller
footprint and has no issues associated with blowers and large mechanical works but it does have high pressure
pumps and anti-scaling dosing facilities which ideally should not require any special maintenance. The design life of
an R.O. plant is approximately 20 - 25 years, though the membranes (as with any membrane plant) will require
replacement at 5-year intervals. The costs involved with maintenance have been integrated into the above costing
numbers. All manufacturers offer a service contract with immediate response to ensure the integrity of the
treatment systems. These contracts need to be negotiated during the contract period or at tendering.

Chemicals.

The following chemicals may be used in treatment processes in a desalination plant but their use will depend on
trials and treatability studies.

Chemical Issue IMeasurement

Coagulant Enhance flocculation in pretreatment filtration ITotal Suspended Solids (TSS)
Iron (mg/L)

Chlorine Microbiological growth in pretreatment 'Total Organic Carbon (TOC)

Sodium Remove chlorine prior to RO membranes Total Chlorine — ppm

|Metabisulfite Oxidation Reduction Potential (ORP) — mV

Antiscalant Scale formation on membrane elements Stiff-Davis Saturation Index (SDSI)
Langelier Saturation Index (LSI)

Acid or Caustic Feed pH — boron rejection, permeate pH pH

Calcite Mineral Product Water corrosion potential Hardness (mg/L)

32|Page



Cost

Reports developed by GHD in 2003 and by AWA in 2008 identify the cost of development and operation of seawater
desalination plants. As with most water or wastewater treatment facilities, economies of scale come into effect as
plants increase in size and development and operation costs go down. These reports identify the following as

potential options for WBWC:

Option Capacity | Capital Annual O&M

(ML/d) Cost O&M Cost | Cost per kL
Construct 2 x 1.0 Plants at Burrum and River Heads 2.0 $5.7m $1.87m $2.56
Construct 2 x 2.0 Plants at Burrum and River Heads 4.0 $10.2m $2.53m $1.73
Construct a single 20 ML/d Plant (Location to be 20.0 S74.3m $8.95m $1.23
determined)

Notes:
e No additional treatment is needed at each site;

e The Burrum and River Heads plants can feed directly into the existing reticulation and supplement existing
supplies;

e The 20 MI/d plant will require a pipeline to existing reservoir storages;
e Potential sites include:

River Heads

Booral

Dundowran Beach
Burrum Heads

O O O O

5.7 Indirect Potable Reuse

Recycled Water has been identified in the Regional Water Supply Strategy (RWSS) as a potential opportunity to
reduce demand on potable water supplies in the event of an extreme drought. The RWSS defines Recycled Water as:

e  Sewage or treated sewage
e  Greywater, and
e  Wastewater (Queensland Government 2008)

From July 2008, recycled water is regulated under the Water Supply (Safety and Reliability) Act 2008.
This act defines a regulatory framework for both recycled and drinking water in Queensland.

Recycled water is available in different quantities, reflecting source water and level of treatment. There are two
broad categories defined under the Act:

1. Recycled water that is used for potable reuse (augmented drinking water supplies, also known as purified
recycled water (PRW),

2. Recycled water for non potable reuse.

For the purpose of this report, we are dealing with treated recycled water through an IPR process to reduce demand
on the existing potable supplies.

33|Page



The recently constructed Nikenbah WWTP was designed to provide a high quality treated effluent and for that
effluent to be piped to the Cassava Dams and then retreated to reduce demand on potable supplies from the
Burrum River system. Additional State Government subsidies were forthcoming on that project for that purpose and
it met State requirements current at that point in time.

Purified Recycled Water (PRW) is wastewater that has been treated to the highest standard through a seven-barrier
process (Water Supply (Safety and Reliability) Act 2008).

The seven barriers are:

Residential/ source control

Wastewater treatment plants

Microfiltration

Reverse osmosis

Advanced oxidation

Blending of water into a natural reservoir, such as a dam
Water treatment plant.

NoupkwnNeE

Once a transfer capability has been established from the Nikenbah WWTP to the Cassava dams, the only processes
missing from the above seven are Reverse Osmosis and Advanced Oxidation (UV) as all others are covered within
existing infrastructure at Nikenbah and Burgowan.

The existing Nikenbah WWTP has the capability of transferring up to 4.8 MlI/d of treated effluent to the Cassava
Dams and thereby reducing demand on potable sources such as the Burrum River by a similar amount.

Public perception of such a scheme has not been determined although the Corporation has always been very clear in
the potential use of treated effluent as a water supply source in the event of a major drought.

34|Page



e
o FTHAR 3
|
.*
2
1
wheley
= O o TRy
1k oo
AT
i KR

£ NOIL4D ]
feq

i i
Piard aog
TITITES o e LR
i s L |
o o al 1] wl

Aﬂﬂ 43)07y) _mﬂm Uﬁmﬂﬁ@

N

L HOLL &0
% Wi s
= ) ...
AL

Reg KanioH
10}

Jsyep\ Buunoag

uapualiig

LEE), L)

yEpuies

35|Page



6.0 TREATMENT

6.1 Howard Water Treatment Plant

The water treatment plant at Howard is a conventional plant consisting of a chemical flash mixer, flocculation,
reactivator clarifiers and dual media pressure filters. Disinfection is achieved by the addition of chlorine gas.

The plant was built and commissioned in 1964 with a capacity of 115 litres per second, approximately 10 ML/day.
Plant capacity was increased in 1982 to a maximum hydraulic rate of 250 litres per second but the secure capacity
was considered to be 18 ML/day. Note secure capacity is defined as the reliable plant performance treating average
raw water quality and an allowance for loss of production due to down-time for backwashing, plant breakdowns and
reduced raw water pumping efficiency.

Howard Water Treatment Plant Flow Diagram

System

i
Raw Water Syalem2
Pump Sedimentation Desludge Desludge

T '

Manganese
@

Removal Lime and
Pre Lime
Dosage

Manganese
Removal

&

Chlorine Added

Backwash -

Backwash
Balance
Tank,

L
Alum Dosin : ;
Chlorine Dosing - E_hlonge Dc:;!ng
Lime Correction [ ime Correction
Sludge Balance
Polymer v Tank
Dosing uper Clear Water L Clear Water
Storage ageon ¢

“ Belt Press
TIP

Further augmentations were undertaken between 1999 and 2003 to meet the new standards for drinking water
quality, improve the plant reliability and increase plant capacity. This work comprised renovation of the filters,
upgrading of the chemical dosing system and a new switch board. In 2004 additional raw water pumps were
installed together with a variable frequency drive on No 1 clear water pump.

In addition, there is a need to restrict clear water pumping to 250 litres/sec because at higher pumping rates the

300mm diameter rising main bursts at a pressure of 360 kPa. This main has been isolated as it is uneconomical to
maintain in service. The maximum rate of flow through the 450mm diameter rising main is 230 litre/sec.

36|Page



Howard Process Treatment Chart

Pre-lime dosing

Alum Dosing

Flocculation

Clarification

I

Polyelectrglyte dosing

)

Chlorine/lime dosi

hg for Manganes¢

Filtration

I

pH correction

Chlorination

Clarifier de-sludge
Filter backwash

l

Backwash balance tank

l

Sludge thickening

!

Recycle supernatant

Sludge thickening

I

[

Clear water storage

Sludge dewatering

37|Page



6.2 Burgowan

6.2.1 Dynasand Filtration Plant

A continuous backwashing Dynasand direct filtration plant was constructed and commissioned in 1991. With all 8
filter cells in operation the plant has a maximum hydraulic capacity of 12 ML/day.

The design filtration rate is 10.8 m®*/m?/h (10 ML/day). Backwash sludge is thickened by a Lamella separator and
dried on sand beds. The plant can operate at variable flow rates of 45, 90 and 140 litres per second depending on
demand and raw water quality. It cannot remove soluble manganese.

These filters have in general performed well but their capability is particularly affected by changes in raw water
quality, especially colour. High raw water colour (greater than - 150 Pt Co units) requires an increase in the coagulant
dose rate producing excess floc that the backwash process cannot handle. Under these conditions the plant flow rate
has to be reduced to 45 litre/sec and if the colour exceeds 250 PtCo units the plant has to be shut down. In effect,
the plant can only reliably treat water from the Cassava dams. Its "secure" capacity is therefore the safe Cassava
dam yield which is estimated to be 1000 ML/annum plus low manganese and low coloured water pumped from the
Burrum River.

Currently, the plant is in stand-by mode as water demand can be provided by other treatment facilities.

6.2.2 Ozone/BAC Plant

A new plant was built and commissioned at the Burgowan site in 2006. It has a nominal design capacity of
20 ML/day. The robust treatment process can treat raw water from different sources and variable quality
characteristics, removing a wide range of contaminants.

The process train comprises:

e  Theinlet works including raw water pipe manifold and valves and a compartmentalised mixing chamber where
chemicals are added sequentially

e Up-flow packed bed clarifiers to remove flocs entraining colour and turbidity from the coagulated water

e  Ozonation of the clarified water (turbidity < 0.3NTU) to remove dissolved organic matter, taste compounds and
any alagal toxins

e  Biological activated carbon filters to remove readily biodegradable bi-products and residual floc particles
e Disinfection and final water pH correction with sodium hypochlorite and sodium hydroxide respectively

e Sludge generated from clarifier and filter backwash is discharged into dewatering lagoons and the supernatant
water is recycled back to the plantinlet.

Raw waters from the Burrum River and Cassava dams have low concentrations of alkalinity and hardness, typically <

20 mg/L. A feature of the plant is the pre-treatment process of lime and carbon dioxide to produce a non-corrosive
product water with a target alkalinity of 40 mg/L.

38|Page



Burgowan Process Treatment Chart

Plant Process
—

( Raw Water Storage ]

( Lime Dosing ]

( Carbon Dioxide ]

( Alum/PAC J
A 4

( Polyeldctrolyte ]

( Clariflcation ]
A 4

( Ozonation ]

( BAC Filtration ]

( Chlorination J

( Clear Water Storage ]

Burgowan Process Flow Diagram

Sludge Process ‘
—4

Backwash (1)

l

Lagoon Storage

l

Settle/decant

l

Recycle supernatant

A 4

Sludge drying

l

Sludge removal

Carbon
dioxide

injection

—>

Treated water
storage

Raw water Lime

intake dosing
Supernatant recycle g;ﬂgn ¢
to raw water
storage

Dewatering
Lagoons

Sodium
Hydroxide

dosing

4+—

Alum
dosing —>

Poly-
electrolyte
dosing

Up-Flow Ozone contact BAC Filters
Clarifier Tank
Poly-
electrolyte < v
dosing
A 4
Filter Non
backwash chlorinated
water pumps  |g— | Clear water
tank
Sodium
Hypochlorite

A

dosing

39|Page



Although the plant has a design capacity of 20 ML/day, the up-flow clarifiers require more frequent backwashing
than originally anticipated. The amount of backwash flow is approximately 10% which means that if 20 ML/day
comes in, only 18 ML/day enters the clear water tank. If the raw water colour is high, run times in the clarifier can
fall to two hours increasing the amount of water lost in the backwash and therefore the secure plant capacity is
considered to be 15 ML/day.

The high volumes of backwash water also impact on the capacity of the sludge lagoons. Based on the last 18 months
operation, it is estimated that one lagoon is required for each 1800 ML of water treated. Therefore a lagoon will fill
every 120 days and will need to dry out and be emptied within 4 months whilst the second lagoon is filling. This
imposes a further constraint on plant throughput as drying time is typically 6 months.

40| Page



7.0 TRUNK DISTRIBUTION

7.1 Pump Stations

Burrum No 1 Pump Station

Located on the Burrum River near Howard this pump station delivers raw water to the Water Treatment Plants at
Howard and Burgowan. The pump station has been recently upgraded and has adequate capacity throughout the
planning period. The pumps have the capacity to deliver 20 ML/day to The Howard Water Treatment Plant and 40
ML/day to Burgowan however extraction rates from the Burrum River under the IROL limit the amount of water that
can be withdrawn from the River and Lenthalls Dam.

Howard Water Treatment Plant Clearwater Pumps

These pumps supply water to Takura Reservoir via a DN450 main. The DN300 main running in parallel has been
decommissioned as it breaks whenever pressure from the pumps is applied. The Howard pumps used to pump into
both mains which enabled them to meet the production capacity of the Howard Water Treatment Plant. The current
operating point of these pumps is now different from their design value because they pump through only one of the
mains to Takura. It is recommended that the current operating point of the pumps be investigated to ensure that the
transfer capacity from the Clearwater storage at Howard through the 450 main to Takura Reservoir is not a
restriction on the production capacity of the plant.

Burgowan Clear Water Pumps

The Clearwater pumps at Burgowan transfer water to the Takura Reservoir. There are 2 pumps at Burgowan but
there is a limitation on the available power supply which restricts the operation to only one pump. Parallel operation
of the pumps will be required by 2026 to meet projected demands. This will require a power supply upgrade to the
Burgowan Water Treatment Plant and an upgrade to the switchboard at Burgowan which together are estimated to
cost $400,000.

Urraween

The water supply system in Hervey Bay is currently reliant on pump stations to deliver water directly into the
reticulation. Urraween pump station pumps directly into the reticulation at Nissan Street and also to Ghost Hill No 2
Reservoir. Peak hour demands are supplied from both the Urraween pumps and Ghost Hill No 2 Reservoir. The
capacity of the 3 Urraween pumps operating in parallel is approximately 600 L/s compared with a projected max
hour demand in 2031 of 1051 L/s. The three pumps are required to operate in parallel to meet projected demands
and a standby pump should be provided in case of breakdown. There is also no provision for emergency power
supply at Urraween Pump station. An emergency generator, standby pump and switchboard upgrade is estimated to
cost $700,000

Ghost Hill No 2 (High Level)

The high level pump station at Ghost Hill services properties generally above approximately RL 35.0. There is a group
of 5 small pumps at Ghost Hill No 2 which are regulated to switch on and off according to demand fluctuations
throughout the day. These pumps should be sufficient to meet projected demands through to beyond 2021 when
sequential replacement with larger capacity pumps will be required. The timing of these upgrades will be dependent
upon the configuration of mains in Greenfield development sites in the Doolong Flats area and to the west along
Christensen St where parts of new developments will be supplied from either Ghost Hill No1 or No 2 Reservoirs. The
number of future properties in each DMA will be dependant to some extent upon the future layout of the road
network.

41| Page



Dundowran

Dundowran is supplied from Takura reservoir via the Purser Road pump station. This pump station currently has only
one pump and operates 24 hours per day. There is no standby capacity in this pump station. The pump is VSD
controlled and must meet peak hour demands at Craignish and Dundowran. It also delivers water to the Bayrise
Reservoir. The VSD controller on the pump has recently been set to run the pump over-speed to meet current peak
hour demands and a second pump has been ordered for immediate installation. Installation of the second pump will
also require the installation of a new switchboard. With the mains upgrades recommended elsewhere in this report,
the two pumps operating in parallel will meet projected demands to around 2021. In later planning period’s
problems arise in the more elevated areas particularly in Karaches Road and Apex Court. At this time the pumps will
require a capacity upgrade in terms of both flow and pressure to meet peak hour demands and to maintain agreed
level of service pressures in the more elevated areas . Both pumps should be fitted with VSD’s to reduce power
consumption by maintaining the operating range of the pumps close to their peak efficiency point. A new
switchboard with VSD controller and an additional pump, estimated to cost $100,000, is required immediately. A
further $150,000 has been included in the Capital Works Program for a further upgrade of the pump station in 2022
to meet increasing demands.

As the Craignish/Dundowran area is almost totally dependent upon the Purser Road Pump Station, consideration
should be given to the provision of a standby pump and generator capacity to run the pump station in the event of
power failure.

Modelling suggests that the Karasches Road area can be supplied from the Pursers Road pump station but the model